


ZOEFITIERR/CH—FVhZEHE

VRDIEE. FRHICEDESTEVE T COFvME. D

D—ILRF+VEFY A—H—THBHITED

SEE- R AR/CH—TC9 . AFHEAE(CHESTEIELLMEIN - B2 ETZEUCEIT NS, S CHOFRICRULE T EDHRE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRI B FREFDHDIEFHN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\vFU—([CRBOHABICESEHEALTTEW.)
ERHADE, ERICRIRTY . —RHHBEFIVEBDET . L—ILEF> TRETHZAP. @ /\yFU—EFETIHIE. AEICKI LT LMIOBNERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RY—FYhTESETTE, BACIToTTEL. X SRS COREDRITTTEL,
BEfRIEENSDoIBEGE. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DFREREFBINIERCIERLT TS, FTES
sELEDETEL. WTTFZL, OB TBRET & BEOBAFRNT DREIMD

® ENOFICHEREREF THY . RIEDRNEDNS ® R/CH—EBREEFRTZH. ASHONS TV TREDSS BOET . \yFU—RENE0EEMR L5FBEHRIELTT
ENBMIHAII N HRET IFRET DBDBOE T KB EAIGES | HFD IS 0,

® HHIUTIRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRECEDFT SERERTHE/N\Y
[CATEENBICE I TEEERLTTEW. X 7y @ AERICR/CH—EESETNBIANZEAR. ERHEES FU—ZGHIBCHEDFT DT AHEEEBENTHSFE
5—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERNMD T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KIcED DB BHFTE @ FECHoR/\yFU—E—ROITE—RITHTTC. BFEX
® HRICHBCERMEERALTVEY. INTaNE 5E%&.R/CXADENTED . RET BRIEDBOET THEHFAOERECIRTT TV,

SR\—VERTyIUHSIK BEMGEINYBRLEDE @ R/CH—DEBEHES EPONIUN, ¥4 PELEEEETED

o rAEUBNSSICERLTTFE L, 7./ wrU—sgRLgRBRcToc. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIBERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEHET DLSIC DTHEPFBZEBVTHS AT FIRAEEZLTTEL — N ERELBSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 V%S BHIE. E—5—=LohbERE

o mipvri—rmrEnLczesTrrL.EESsrE [l FESBAFIE N LB~5VIEETHSELLT T,
TRECI-FIEMTIERIRTT X ERBERC 0 5 rhzmETaL5Ic. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE T ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRICT Y
REHRGLBSHBOFT LTHS, E—I— &Ny T U—BERLET. —ZUHULD. TSV TERSRIRT DEDAYTFY

® ZELLLODE WERTIL REMDNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GEERO ZELTREL.

BEAEDT D IRIBURIS EBBEDBOFT o BENTHoTLBEBRTT MICEEOBVRETERL O E—5—OUEECESEF PHERRLTTE . ¥ PHEHR
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—5—DOHEEE TS CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDEFET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICHEDE T EHRETTD
LE—Y—ZHBHIHRICHEDTT DT FEHHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

ETDEOHICHIEDBEVNKOIEL BHD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2 Fvo)L7OKR (1 Y—mR. 1 7UTEE)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
EfTHR7.2V)I\wTFU—)\wT (ARU—KMI\WwT -23—K)
7.2V BATTERY PACK (Straight Pack-Shorty)
FETR/I\WTFU—FEH
BATTERY CHARGER
ETHE—Y—
MOTOR
M BERANS—
BODY SPRAY PAINT

HHH I CDIRICHIEARITSITE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

— ]| ——0] ]| —)|
AT ZARSA JN—(2mm, 1.5mm) TSARSAIN—()\)
HEX WRENCH SCREW DRIVER(SMALL)
YT=1BW T—2ZLYF 1.5mmAvgZRSA){— ¥1200 YT-DP1W T—ZLVF #1TS5ARSA/{— ¥1200
YT—20W D—ZZLYF 2.0mmAwIZRS A )\— ¥1200
—TE—=
[ == o
F YRS A J\—(7.0mm, 5.5mm. 5.0mm) BODY REAMER
NUT DRIVER YT-BMRW D—22LYF 5«4 U—<— ¥3300

YT-NBOW T—JZXL>F 5.0mm FvhRS54/{— ¥1520
YT-NB5W J—JZAL>F 5.5mm FvhRSA/{— ¥1520
YT-N70W J—ZZL>F 7.0mm FvhRS4/){— ¥1520 @

-4—-:- ]
D) QUICK DRYING GLUE

CS—SGEX BifgiZi&#| ¥800
JI\U=

SCISSORS
YT—CS1 /\Y= 160mm ¥1200
YT—CS2 H#R/ (U= ¥1200

i~

SIFRIF —w)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FyNIADTWAIE

TOOLS (INCLUDED)

|||_ ]

+=FELUUF =2 I\wI )L F NALVF(1.5m&2.0mm)
NUT WRENCH TURNBUCKLE ALLEN WRENCH
WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SEAZEDIEEICHE> CTHEREICH B EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XMV v2—DHEILT

Main Chassis Assembly

ZC-BH38
M3x8 Ry A R
BHS Screw

ZC-BH310 )
TOR—ITERTD/I\—Y MR R B
Parts used on this page

Z2-001BST
RTARTTF—
Body stiffener
Z2-001BST
RTFA4RFTF—LE&RF 1
Body stiffener L & R 1Ea

Z2-002SPT Z2-002SPT
Y4 RIVU—KLE&R F 1 Y4 RTILU—b
Side plate L & R 1Ea Side plate

ALV v Y— X1
Main Chassis

(1:1
(oo

ZC-BH38
M3x8 IRy A R X2
BHS Screw
ZC-BH310
M3x10 iRZ Ay R X2 —
BHS Screw X -
zeoet Maxs A,
Main chassis FHS Screw
ZC-F38
M3x8 S+ v+ w7 X6 g
FHS Screw
2. 70V A DY NORTF
Front Suspension Mount Installation
R #1 ORB
Bag #1 Contents
Z2-201P Z2-018M2
RNIVISVIRZ L x2 NILIAY RV ML
Bellcrank Post Bulkhead Mount L

Z2-201P
NIVISVIRA
Bellcrank Post

B2-300FL
JO0YMYRIYIV S-S
Front Suspension Mount - Standard

B2-300FL XEEITER
JOYRYAIYIU A - S X1 Note position
Front Suspension Mount - Standard

/
@ ZC-F315
@ M3x15 BSER
IDmImmn FHS Screw

S

ZC-F310

M3x10 US++w T X6 ZC-F310

FHS Screw XA VY Y—DYRTYY NEESICF 5V EAEERT B M3x10 F5ER @
1 EEEOE 2 EHDIAATH S TERL L, FHS Screw
In case if using Ti Screws for fixing a Suspension mount g
on Main Chassis, please try to fit with the steel screws first.

ZC-F315 Otherwise Ti Screws will be damaged.

M3x15 SEZR X2

FH Screw @



3. RIVI ST DES}IF

Bell Crank Installation

R#1 OB
Bag #1 Contents

[C@’\"—*‘J@Eﬁ@“%ﬂ\“—“}

Parts used on this page

Z2-002BT
70V MULIAY R X1
Front Bulkhead

Z2-200NT
TYH—-UVT X1
~—Y// Center Link

Z2-201NT
) NILOSTUT (L) X2
Bellcrank (Long)

B2-300U
PyN=P—LIIV LN X1
Upper Arm Mount - Narrow

@
O

ZC-S40
¢4mm VLB X4
Shim-Black

©m

Z4-201CLC
Y5-IV INS— X2
Center Link Collar

Ol

BB-105-2
BX10 X7 UVY x4
Bearing

(@ mm)

Z2-206-8
Ow RIY RAR—=)L8m X2
Ball Stud 8 mm

OfF—

Z2-206-10
Ow RIYVRAR—)L 10mm X2
Ball Stud 10 mm

@ m—

Z2-206-12
Oy RIVRAR=)L12mm X1
Ball Stud 12 mm

oni

ZC-A3610B
Tmm 7L AR—T— - 2 X8
Tmm Aluminum Spacer - Black

@iy

ZC-BH312
M3x12 IR A R X1
BHS Screw

(oo

ZC-BH315
M3x15 RZUAY R X2
BHS Screw

ZC-BH312
M3x12 Ry R
BHS Screw

&

O

CCI.D ¢4mm T L F
Shim-Black

Z2-206-12
Oy RIVRAR—=)L12mm
Ball Stud 12 mm

ZC-840

Z2-200NT
TVy-UVY
Center Link

Z4-201CLC
TV -UIIAS—
Center Link Collar

Z2-206-8
Ov RIY RR—I)L8m /(@

e =

Ball Stud 8 mm
ZC-840 ZC-A3610B
@ o4mm VLB Tmm 7Z)VZAR—Y— - &
I Shim-Black Tmm Aluminum Spacer - Black
I ZC-A3610B

@9 TmMm7ZLEZAR—P— - B
I Tmm Aluminum Spacer - Black

Z2-200NT
NIWoSUo (L)
Bellcrank (Long)

ZC-BH315

ZC-A3610B
IMm7ZIVEAR—T—- 8

B2-300U
PyNN=FP—=LIDV KN
Upper Arm Mount - Narrow

Narrow

Z2-206-10

Oy BRIV RA—=)L 10mm
Ball Stud 10 mm

M3x15 RF Ay R
BHS Screw

Tmm Aluminum Spacer - Blagk @

ZC-N3P
M3 F v
&I Nut

BB-105-2
Bx10 X7 UVT

P.19 TERALET,
Used on P.19

gl

Z2-200NT
P—RI DUk X2
Servo Mount

Z2-200NT
PY—iRik—> X3
Servo Horn

BEHHA3 Y1 TA>TVET,
3 different types included.

BB-105-2
5x10 RX7PUVY
Bearing

XETITER
Note position

NAELVF (2.0mm)
Allen Key ( 2.0mm )




4. Uv¥ Y7 — LD

Rear Suspension Arm Installation

[ #2 DB
Bag #2 Contents

Z2-008RT
UrO7Y9R7—5L X2
Rear Lower Suspension Arm

Z2-001BT
U\ )(— x1
Rear Bumper

o0

Z2-300RFT
UPHSIARYIV - F X1
Rear Suspension Mount - F

Z2-300RR4
UPHAIYIVE R X1
Rear Suspension Mount - R

ZC-8350

=) S4-300BS
a| YRAYYY R Jvva x4
—=J/) Suspension Bushing

ZC-F38
IDmmﬁ] M3X8 S5+ ¥ w7 X2
FHS Screw

ZCF310
IDﬁmmm] M3x10 H5% vy 7 x2
FHS Screw

Z2-300RFT
UPHANYTV - F

M3x8 S EX
FH Screw

Z2-300RR4
J <> DRk 4w/l SRl

D\)Suspension Mount - R
/ \ .

1 S4-300BS
{@/’) — —YAXOVTJvva
Suspension Bushing

S4-300BS
BRYOV M Iyva
Suspension Bushing

Z2-008RT
UvarZyR7—L4h
Rear Lower Suspension Arm

—LEY
Inner Sus. Arm Pin

Z2-001BT
U7\ )(—
Rear Bumper

B4-009B
AVF—BAF—LEY X2
Inner Sus. Arm Pin

ZC-F310
M3x10 S ER @
FH Screw

S5EDTvYaDlIFEDEICKD. b—FE. AFvY FAE. MLy R\ FOREBHITAET

Toe-angle, Skid-angle, Tread, and Height are adjustable in combination of the above 5 bushes.

= =
)]

P2AY OV MRFAIICED/I\—YZFERLE
If use the left parts in front side, the rear suspension angle variation will be like below chart.

o DEESES Jvya10AH

Bushing direction

PB2AYOUYV MRF
Suspension mount RF

PYAYYUY ~MRR
Suspension mount RR

PIFAFY R
Anti-squat

— PUFAFY R
Anti-squat
1.5° N1k
+0.3/0.6 mm
Height
2° &
2.5°
A £05/1°
3 Toe-angle
KUw R £0.3/0.6 mm
—_ Width
h—5 2° 2.5° 3° 3.5° 4°
Toe-angle




5. 70V bM3yvo59—0TIF

Front Shock Tower Installation

R #3 DRE
Bag #3 Contents

CDOR—IJTERTH/I\—Y
Parts used on this page

Z2-001BMT
‘ JOYVRRFAYTIY K~ X1
0 © Front Body Mount
°°O 0°°
V Q Z2-017T
JO0Ybhyavoy9— X1
@/ Front Shock Tower

ZC-BH315
BHS Screw

Z-N3P ZC-S37

M3 7wk x2 DvIvy— X2
Nut Washer
ZC-F310

M3x10 B>+ vv T X4

FHS Screw

ZC-BH315

M3x15 RF Ay R X2

BHS Screw

:

ZC-BH322
M3x22 IRF Ay R X2
BHS Screw

M3x15 Ry Ay R

ZC-BH322
M3x22 IRF Y R
D

BHS Screw

Ty v—

Z2-017T
JOYhyavoyo—
Front Shock Tower

5

Om
ZC-F310
M3x10 BS5Fv v
FHS Screw

6. UVY3aviyT7—DHEHIT

Rear Shock Tower Assembly

R H#3 DT
Bag #3 Contents

[C@/\“—D“Tﬁﬁﬁ‘g*é/\"—‘y

Parts used on this page

Z2-018T
UvravosyT— x1
Rear Shock Tower

Z2-001BMT
UPRF4YIU K~ LE&RE 1
Rear Body Mount L & R 1Ea

a Z2-001BMT

Z2-300RM

Y3y oI I—TU—R X1
[J Shock Tower Brace
Z2-300RM
RFERIVT— X1
Sway Bar Holder

A~ ZC-N3P
@ M3 v bk X2
—Z_CJ Nut
ZC-837
Ty v— X2
Washer
ZC-BH38
G]mm]m] M3x8 RE U~y R X2
BHS Screw

(@

ZC-BH322
M3x22 IR U \w R X6
BHS Screw

=l S

BO—0/%
O\ ——°/0)

%H322
M3x22 iRF Uy K

ZC-BH322
M3x22 Ry Ay R
BHS Screw

Z22-018T
Uvravoso—
Rear Shock Tower

BHS Screw

UV Y 3w IEEBICEGIT B P.26 28R IEEL,
When mounting the rear shock to the rear-side,
please refer to p. 26.

Z2-001BMT
UVRT 4OV b
Rear Body Mount

HEATEITER
Note position

Z2-001BMT
RFAITY RAR—Y—
Body Mount Spacer

Z2-300RM
v3wIII—-TU—2R
Shock Tower Brace

O

A

PO THEALET.
Used on P.9

ZC-BH38
M3x8 Ry Ay R
BHS Screw

Z2-300RM
AZERIVY—
Sway Bar Holder

Allen Key ( 2.0mm )




7.9V 7y I\=7—LIIY NDEHITT

Rear Upper Arm Mount Assembly

R#3 DRE
Bag #3 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

Z2-206-10

Ov BRI RKR—=)L 10mm

Ball Stud 10 mm
ZC-A3630B

3mm 7 VZAR—Y—- & (L
3mm Aluminum Spacer - Black 9
‘v @

oOoN \\@ PO THALET.
’ g B} \ 75-300RM Used on P.9
\ UPTwI—F—LIIY
— Rear Upper Arm Mount
Z2-300RM
P T wI—F—LIIV X1
Rear Upper Arm Mount POTEALET. P.26 TEALET.
@ Used on P.9 Used on P.26
© B (o
3mm 7 VZAN—Y— - B X2
3mm Aluminum Spacer -Black I\ZA%E]HESJT‘\%D'\"J K x4
72-206-10 O x; BHS Screw
O]ﬂ:unwzyw—mmmxa L2
Ball Stud 10 mn race spacer
N — o
8. R—ILF T DEHIIT e ——
. -85- XOEEITEE
Ball Diff Assembly Ex8 ~7 U Note position
— Bearing +
— S\N\’\N\N o N B2-508TS
Bag #4 Contents 20503 DQ%S% AT 4 Diff Nut
it Gor [FAES: EVS%E I | B2-508TS
Wider area on up FIRATVVY
:‘l Diff Spring
— | [ )
BB-85-4 7ZS-507
5x8\FUYT ASARNT vy v—
B2-501MR B2-501MR Sesiing (&) Thrust Washer B2-501MR
FIIaAVML X1 FIIYIAURRX] FI7I34V kL
Diff Joint Left Diff Joint Right

Z2-503 B2-506
FIFY X1 FIUVY X2
Diff Gear Diff Ring
AS-SDL CS-SBG
FIIW—T X1 TSvIIUR X1
Diff Lube Black Grease

1:1)

O

Z5-507

ASZ Rik—=)L X8
Thrust Ball

©

Z8-507
ASARTyYv— X2
Thrust Washer

©

Z2-505T
FVIRATITIR=) X14
Tungsten CarbideDiff Ball

Oll ©

BB-85-4 BM-508
B5x8 X7 UVT x2 oOuUvI X1
Bearing 0O Ring

BM-508

FTIROUa1— X1

Diff Screw

B2-508TS B2-508TS
TI7Fv bk X1 FIRATUVT X1
Diff Nut Diff Spring

—7 <2 .
| ’ ATART YT v— B2-506
@ Thrust Washer FIUIH
B2-50TMR i
Diff Ring

B2-506 | e

= < A 25-507 Diff Joint Left
7027 g}@ 252 - (8f8)

Diff Ring Thrust Ball (8 Pcs) @

F7YaAV kR
Diff Joint Right
BM-508

FIAIYa— \wl v
Diff Screw DQ %
e
T IR—IVCFATTTIV—Tleo3ib & ( >BM-508
ZEHUL TS, @ ouvsy
Apply a liberal amount of diff lube to 0 Ring
the diff balls. 252 MR—IUCIZBTFTS v o5 U 2% |
ZMUTLIEEL,
00 QU IERICHEM T 5 L THEMRDE
5N&EY,
-0 o é%?gf}{/ 04@) Apply a liberal amount of black grease
e} O Diff Ball (14 Pcs) to the diff thrust balls.

Applying it to the O-ring will help
prevent dust from entering.

FIZAIY21—ZHUFDMDAH. T IV 3AY heATERBAIDT T 34 hY
PICEFTLTVRHERLET. BISHEVEEREHFEEVDEVDEERL T ZEL,
Tighten the diff screw in small increments, while checking the diff action by
turning the diff joint and making sure that the opposing diff joint rotates in the
opposite direction. If the diff joint does not rotate, check to see that everything
is assembled correctly.

< g] ISyoIUR (R) BEGLET.
FIN—T (HEEH) EEHLET. Apply a black grease.
Apply a diff lube. - — =
R=IL5T DR

: g ABLYF
Ball Diff Adjustment Allen Koy

ULohOLYFEHESR, TIFVHESHELLEDETT JATY 1a—=DUFOMIAH
FI. CTCTOREIFERTIDTEETTBOBEVRA Y FETRDTATLIEE L,
When tightening the diff, use two allen keys to test the tightness of the diff.
Slowly tighten the diff screw until the diff gear cannot be turned by hand. (Tighten
the diff screw until the diff does not slip when the car is run.)

Allen Key (2.0mm )




9. YRy I ADEHIIT

Gear Box Assembly

CDOR—IJTERTD/I\—Y
Parts used on this page

Z2-300RM
TU—RAR—Y— X1
Brace Spacer

R’ #5 ODRBE
Bag #5 Contents

FPRYIZLER &1
Gear Box L &R 1Ea

Z2-303TA
ryTow Tk X1
Top Shaft

Z2-303lI
PARS—=Yv Tk X1
Idler Shaft
&
=

Z2-302CT
FYRYIZRFvvT X1
Gear Box Cap

Z2-302CT
INM RNFPHFTH—1/2 X2
Height Adapter

Z2-118T
AI—=H—F X1
Spur Guard

| zo-304T
EF—H—TlL—h X1
Motor Plate

ZC-F28TPH
Dt Maxe 455 v oEz X2
FH Tapping Screw
ZC-F38
IDmmm M3x8 B5¥ v X3

FHS Screw

ZC-BH38
M3x8 IR&Z A\ K X3
BHS Screw

ZC-BH310
Gmmm] M3x10 R VAY R X2
BHS Screw
ZC-BH315
(OO 15 s i 1
BHS Screw
ZC-BH318
(PO 3618 5> e 2
BHS Screw

£

é

ZC-BH325

M3x25 KT Iy R X2

BHS Screw

BB-1510 BB-105-2

10x15 RFPUVT X2 BX10RFPUVYT X4
Bearing Bearing

BB-105-2
BX10R7UVYT \
Bearing
Z2-303TA @ 12
A PAN
Top Shaft PA

22-302T
Frmy oL %
Gear Box L 25.303
@ PARS—Y v Tk
Z2-503I Idler Shaft
ZC-BH38 r 74 RS—Fv
M3x8 &AW R Idler Gear
BHS Screw w
BB-105-2 g
1~y
ZC-BH315 M 5X10é\e;r#1g7
M3x15 iRy R
BHS Screw
LD
(Laydown Dirt) \
z2-118T (S
AN—H—R ‘
Spur Guard é :

ZC-BH38
M3x8 &y K
BHS Screw

Z22-302CT
FYRyIZXFvvT
Gear Box Cap

T 7w MM
T-Nut side

A \S/\r};

\
@2/<\Q§

ZC-F28TPH
M2x8 B35 vEVIER
FH Tapping Screw
\ z2-304T
/ S E—5—TL—h
9 / Motor Plate

Q ZC-F38
M3x8 S5+ v w7
FHS Screw
ZC-BH310
M3x10 Ry Ay R
BHS Screw
ﬁ / BB-1510
1015 RFP YUY MEAEITER
|| Bearing Note position

Z2-302CT
N RPFTF—1/2
Height Adapter

tyF4VIN—YELTTERATED,
Use these parts for adjusting setup

6000
/)

+1mm +2mm +3mm

U 3vI5T— Assy

Rear Shock Tower Assembly
Z2-300RM

>000AM / &
TU—ZAAR—Y— WQ
Brace Spacer M

ZC-BH318

M3x18 iRy Ay R
BHS Screw

ZC-BH325
@ M3x25 Ry vAw K M
BHS Screw

MITV—AAR=HF—FR #3 [CAD>TVFET,
The brace spacer are included in bag #3.

NAELYF (2.0mm)
Allen Key ( 2.0mm )

€3



10. AU wI\—, FY Ry I ADED FF
slipper, Gear Box Installation

R’ #5 ORE
Bag #5 Contents

CDOR—IJTERTD/I\—Y
Parts used on this page

)

@

B2-670S
AUy =R TUVT X1
Slipper Spring

B2-670C
AU w){—=)\y Kk X2
Slipper Pad

B2-670P
AUy =Tb—hk X2
Slipper Plate

S4-SG80D
Z)\—F+ 80T X1
Spur Gear

B2-670S / BM-N4F
M4 TSI F14OvFy b X1
Nylon Nut

@
|

ZC-F38
M3x8 US5F+vv T X6
FHS Screw

(o

ZC-BH322
M3x22 RFUAY R X2
BHS Screw

$4-SG8OD

B2-670C

AU W=ty R
Slipper Pad Q
B2-670S ®
AUy N—=RATUVT K
Slipper Spring
SN

B2-670S / BM-N4F
M4 Frq4OVFv b
Nylon Nut

1

B2-670P

Slipper Plate

T~ 1.5mm—»

EETCORY v\ —FAR(F EOFRERIC
DIFDITRIEENERICEDET .
Adjust the slipper so that when the
car accelerates from a dead stop,
there is a small amount of slip.

~\\ NN Y/

P.26 TEALE T,
Used on P.26

<

Q
0%
0
Z2-302CT

Y3y IIT—ANR—H— X1
Shock Tower Spacer

()

ZC-BH330
M3x30 iRy Ay R X2
BHS Screw

|
f

AUy N\=TL—hk

B2-670C
AU wi—=/Cy R
Slipper Pad

B2-670P
AUy N\—=TL—hk
Slipper Plate

N
\

N\

yYbhErEHES
Key onto the
main drive cup.

ZC-BH322
M3x22 Ry Ay R
BHS Screw

. 8
QZC—FBS

M3x8 Y5+ vv
FHS Screw

NAELYF (2.0mm)
Allen Key ( 2.0mm )



11.)\yFU—RILY—DED F1F ZC-BH38

Battery Holder Installation ﬁﬁ M3x8 Ry Ay R
ﬁ BHS Screw

Z2-018M2
FPRYIZATR— N <
Gear Box Support l

9
5 #6 ONE %
Bag #6 Contents
CDOR—=ITERT D/ —Y
Parts used on this page 22 ss
Foam Tape
ZR-BP6
2RV YF—T 130x20 X 1 =
Foam Tape /
AN
N )

()

ZUy MCADETHY b 2
LTS EEL.
Cut to slit size.

Z2-018M2
FPRYIZAYR—k X1
Gear Box Support

C

Z2-118FS
ARVIF—T X2
Foam Tape

Z2-118T
NyFU=TL—h X2

}u/! ZC-F310
M3x10 HSEZ @
FH Screw g

Z2-118T
AR—H— X2
Spacer
ZC-BH312
M3x12 R Ay R @
0L00000 (0 BHS Screw
Z2-118T

Ny FU—RILF— X2
Battery Holder

| vs-78 —t] am
@ovuvy _f ’
| O Ring
<
Z2-118T
- NyFU—FL—h
Battery Plate
S-7

v @®

oOuUvy (B) x2 ZC-BH318

O Ring ( Black ) @ M3x18 Ry Ay R
BHS Screw

ZC-S36 |
M3x6 Ty v— &
M3x6 v v— X2 Washer

ZS-88310
M3x10 v hRIYUa1—
ZC-SS310 Set Screw

M3x10 Ev hRTUa1— X2
Set Screw

©8

n

N@
(9]
[}
(]
[0}

Z2-118T
Ny FU—RILE —
Battery Holder

=
©
[
=3
@

Z2-118T
AR—Y—

[
i

ZC-F310
M3x10 B5F v v T X2

FHS Screw /
$5gﬁzéffff
Flat side

KEEISER

g

\ z2-118T
= XAKRLA X1

ZC-BH38 Note position
Electronics Tray
P.22 TERLET,

M3x8 &AW R X2
BHS Screw /
[ Imm[mm”“ A . \ Used on P.22
El\é,; ! s B YN

ZCBH312 ~ ) Q2 ZANN [ h[lll[[lm[[mll
BLS Sorow 2 ///'ﬂ'; ooy SO | 2esneie

= 2 M3x12 Ry VA R x2
(o ) 7
ZC-BH318 ﬂ @:@0

BHS Screw
M3x18 RFUAY R X2

BHS Screw Allen Key ( 2.0mm )




12. 27792070y I DEHIIT
Steering Block Assembly

R #7 ORE
Bag #7 Contents

CLRQ RER

Z2-4158H
AFFYUYITIOVILERE 1
Steering Block L & R TEa

Z2-413DM
70V M\JFvU7 LERF 1
Front Hub Carrier L & R 1Ea

==

Z2-413DM
FrRAI—AUY—K5 X2
Caster insert

|

[/ —— - E
Z2-008FT

J0Y kO7PYR7—L X2
Front Lower Suspension Arm

Z2-415T10
AFFPYVITU—bh - FTEYy k1 X2
Steering plate 70.006-8

Z2-010FT
7027 OR) X2
Front Axle

BB-105-2
BXx10 NP UVY X4
Bearing
ZC-A3610B
@I:I Tmm 7V AN—5—- & x4
Tmm Aluminum Spacer - Black
ZC-A3615B
@I:I 1.5mm 7 VAR — - FE X2
1.5mm Aluminum Spacer - Black

BM-415C
o NTFHUFPIR—G— - B X2
Hub Carrier Spacer - Black

- ZC-N3P
@ M3 Fwv bk X2
| Nut
Z2-206-6
O]H:[] Ov RIYRR—ILBm X2
Ball Stud 6 mm
Z2-206-8
O]II:[] Ov RTY RR—IL 8m X2
Ball Stud 8 mm
72-414
[I:| FUHEY (B) X2
King Pin (Black)
Z2-414
I]:| FUIEY () X2
King Pin (Thick)
ZC-BH24

M2x4 iRy Ay R X4
BH Screw

ZC-BH36
G]mm] MB3x6 KU~y Rk x2
BHS Screw

ZC-BH38
Gmmmm M3x8 KHVAw R x4
BHS Screw

Ov RIY Kfi—IL 8m QW T
1 Ball Stud 8 mm 43\

Z2-206-6
Ov BRIV RAR—)L6m
Ball Stud 6 mm

ZC-A3610B
& IMm PN AR-Y— - B
Tmm Aluminum Spacer - Black

ZC-BH38
M3x8 Ry UAw R
BHS Screw

Z2-415T10

Steering Plate

Z2-415S8H —
257Uy o70vs L | KATICIR
Steering Block L Noe position

ZC-BH36
M3x6 Ry Ay R
BHS Screw Ay

BB-105-2
5Xx10 X7 UV
Bearing

Z2-010FT
70414 0V K70
FUSEY (R) Front axle

ZGC-BH312
M3x12 Ry Uy R
BHS Screwﬁ

| Kingpin (Black)

ZC-A3615B
O 15mm L= AR-H— B (2)
Tmm Aluminum Spacer - Black (Thick)

Z2-413DM
70V M\TF+U7 L
Front Hub Carrier L

ZC-A3610B [:}
Imm7ZVEZAR—— - 2B

Tmm Aluminum Spacer - Black

%22-41 4
FUoEY ()
Kingpin (Thick)

ZC-BH314
M3x14 Ry Ay R
BHS Screw

FYRY—AIHG—K5
Caster insert

XEETER
Note position

BM-415C @
NTFPUPIR—P— - B Q
Hub Carrier Spacer - Black
+5' O8]
Z2-008FT
JOY MIRP—L(IS5T7A ) o
Front Suspension Arm ( Graphite ) -5
— +25 O 25
ZC-BH24
M2x4 Ry VA K F v AY—A P — NFRED
Qo AAICEDBENEDDET,
Angle is selectable by
B2-009AF _dlrec:tlon of the caster
FYUH—HYRF—LEY S insert (note direction of the
Outer Suspension Arm Pin ( Short ) protrusion)

SLERBERICHITE I . @
Assemble the right side in the same manner.

ZC-BH312 TyTF 4 VIV ELTTRATEL.
G]W M3x12 RyUAw K x2 Use these parts for adjusting setup.

BHS Screw

N IO ="= I E=
(Y 31 4 5 € x2

BHS Screw 72413

Z2-413

[ ] FYRY—AVY—K0O X2 FvRI—AUY—h25 X2

B2-009AF Caster insert

PUY—PGRT7—LEV S X2
Outer Suspension Arm Pin ( Short )

Caster insert
@ ANELVF (1.5mm) RBLYF (2.0mm)
@ Allen Key ( 1.5mm) Allen Key (2.0mm )




13. 702 MY A7 —LOEDRFIF

Front Suspension Arm Installation

5 \\\g

Z2-300FB R
70V ~JLU—2R
Front Brace

AVF—PYAFP—-LEVS
Inner Sus. Arm Pin ( Short )

R #7 DRBE
Bag #7 Contents

AN
) N
‘J\ N

CDOR—IJTERTB/I\—Y
Parts used on this page

72.001BT 24 7
JAUIt— X1 s
Bumper ‘ s
70.0018T
«O O) X IN—
I Bumper 0
Z2-300FB
70V hkJU—R X1
Front Brace <> ZCF318
M3x18 HSER
FH Screw
ZC-F318 .
M3x18 S ER X2
FH Screw

B2-009BF
AVF—PBR7—LEV S X2 g~
Inner Sus. Arm Pin ( Short ) @ @ :/.\\Erlqjléi; ((Eec?mn?))




14. UvN\TF+ U7 DEHILT

Rear Hub Carrier Assmebly

R #8 DRAE
Bag #8 Contents

Z2-206-10
Ov RIY RAR—=)L10mm
Ball Stud 10 mm

‘!’ ZC-A3630B
3mm 7V AN—Y— - &
3mm Aluminum Spacer - Black

Z2-010RT
AZN—YILRSATYvTh - UV
Universal Driveshaft - Rear

'~ Z22-415RH
UPN\TFv U7 O
[ \ Rear Hub Carrier
BB-105-2 NS
SN
S0 B2-010BC

UV RPUVITHS—-F
Rear Bearing Collar - Blue

@
/A) BB-135-2
(Y sas~ruvy

Bearing

SP-011H
RAIVINTEY
Wheel Hub Pin

-IE-' P
Z2-010RT
AZN—YILRSA T T h - U¥ X2
Universal Driveshaft - Rear

Z2-415RH
UPN\TFv U7 0 X2
Rear Hub Carrier

HH) z2-011R8T
- AT 8.0 X2
=) Wheel Hub

(1:1)
QSIS:IS 0B

3mm 7V AR—H— - B X2
3mm Aluminum Spacer - Black

BM-415C
o NTFHUFPIR—G— - B X4
Hub Carrier Spacer - Black

ZC-BH24
M2x4 RF Ay R X2
BH Screw

ZC-C25N
M2x5 ¥+ v TRIUa1— X2
SH Screw

B2-010BC

VY RPUYVIHS—-F X2
Rear Bearing Collar - Blue

=

Z2-206-10
Oy RIYVRAR—=)L 10mm X2
Ball Stud 10 mm

Cll

BB-105-2
BX10 RXFPUVT x2
Bearing

O

BB-135-2
BX13RFPUVT X2
Bearing

—
SP-011H
RAIVINTEY X2
Wheel Hub Pin

( ]
B2-009AR
POY—YRATP—LEY X2
QOuter Suspension Arm Pin

L,

ZC-C25N

M2x5 F+v TR Z2-011R8T

SH Screw iRk JLI\T 8.0
Wheel Hub

Q N ‘//
B
BEOOQN
FOI—YRAT—LEY L Q;ZCBHM
M2x4 RF I~y R
BH Screw
QGAIBERICHEITET . ¢

Outer Suspension
BM-415C
Assemble the right side in the same manner.

NITFPUPIR—Y— -2
Hub Carrier Spacer - Black

Arm Pin (Long)
AZI\—YIVRSA T+ T MIBILTEH T,
DR, I TORRICBSEIRTE0L.
The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.

A=-N\—YILRSA T+ T bOBEIHIITH

Universal Drive Shaft Assembly Installation

S4-010TPC
JaAUKEY

. Fe

S4-010TPC / \‘w

CHoUyT
C-Clip @
@ @ §4-010TPC \)

hwIVaAr b
Cup Joint @

COUyTENTIRIGHEER FSAIN\—FZFRAL. ZEEICERULEDNSAULFOFELITHRICLUTRALET,
‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.

Z2-010RTB
Z2-010RAM Uv Ry IR—>-89mm
Uy 7o) @ Rear Dog Bone
Rear Axle

z] ISvoTUR (B) ZBMULET, ANELVF (1.5mm) NBLYF (2.0mm)
Apply a black grease. Allen Key ( 1.5mm ) Allen Key (2.0mm )



15. 59—\ T ILDHEHITT

Turnbuckle Assembly

OFRONT®
a

AF7rUvJ0v R X2 (65m5y—2/)\vI)b)
Steering Rod X2 (65 mm Turnbuckle)

| 46.2mm |
[ —
FADERIICEO>TVET, m — 3)
One side is reverse threaded. 22-206DM2 - EEB:\ [ [ @ )
A A IOk 7~y K X2 (5 m5—>I% 71b) -
Front Upper Rod X2 (65 mm Turnbuckle)
47.5mm

-t |
= e

N

—— ==
- —— ="y I C1O)
— - ( _
BM-TBL
=Ny IILLYF

Z2-206DM2 Turnbuckle Wrench
Oy RIVE
Ball Cup

i

S8

8
i

B00000RE:
1unTaEe®

Oy RIVRE TSRATF v I)\—Y
Rod End Plastic Parts

P.19 TEALET,
Used on P.19

AFrUuvioy R
Steering Rod

Z2-206DM2

Oy RIVRSS X2

Ball Cup

Uy Zw)\—0Ov R X2 (75my—>/\vI)b)
Rear Upper Rod X2 (75 mm Turnbuckle)
| 53 mm .
[ -
= = |
R #9 DT
Bag #9 Contents

Uv7y)\—0Ov R

@] Rear Upper Rod

Z2-206DM2
OvRIVER X12
Ball Cup

(1:1)
1 i) )

SD-TBB5N
65 my—>/\v )L X4
65 mm Turnbuckle

(- = -

SD-TB75N \a
75my—>)Cw T)b X2 ISy oIUR (B) ZEHLET,
75 mm Turnbuckle @ Apply a black grease.




16. 70V 8 VUYY 3 v IDEHIIT

Front & Rear Shock Ass

RO DHAE
Bag #10 Contents

CDNR—IJTHERTD/I\—Y
Parts used on this page

Z2-S4FT
JO0YbhYavIRT 1 X2
Front Shock Body

Z2-S4RT
UPyavomRsa X2
Rear Shock Body

Z2-S4AJ
TIvARF Y~ X4
Adjusting Nut

77\
Ol

Ej” z2-S3
(¢

X330 UvIFvvT X4
O Ring Cap

> Z2-S6M
C | |vavozvrsxe
Shock End S

Z2-8S2SS / Z2-52LS
3x5 VL X4

Sim

Z2-S2SS / 72-S2LS

M2x4 Ry Uy R X4
BH Screw

Z2-S7T

PIVERY 3 v IITY RR—IL X4
Shock End Ball

Z22-S3X

X33 XUvT (FU7) X8
X Ring ( Clear)

8

Z2-S4AJ YS-7A
OUVT 914 X4 QUVT -¢12 X4
O Ring O Ring

BM-S162

JOYVEERRY - 8B X2
Front Piston-Black
BM-S172

UvYEXbY - B X2

Rear Piston-White

Z2-84C Z2-S4C

X33 H5—:B X4 X33H5—-A X4
Collar - B Collar - A

Z2-84C @
X33#5—:C x4 Z2-S3

Collar - C OUVT -98 X4
:| @ 0O Ring

Z2-54l

X33 avIAUF—AR—Y— X6
Shock Inner Spacer

embly

g |

Z2-S4FT
70V kYavIRT«
Front Shock Body

i

Z2-S4RT
UvPyavomRT«
Rear Shock Body

Z2-S4AJ
ouUvJ-pl14
O Ring

Z2-S4AJ
PIvARFY b
Adjusting Nut

®J0VKAE. UVHEE 2ty hZEDFET @
Assemble 2 front and 2 rear shocks.

Z2-84C

Z2-84C
Collar - B

Z2-S4C

X33#A5—-C(K)
Collar - C (Large)

Z2-83

X330UvIFvvT

O Ring Cap

e

X33A5—-A(H)
Collar - A (White)

Z2-S3X
X33 X UV (U 7)
| XRing (Clear)

X33 #85—-B (/)

(Small)

=S Z2-S3X
Sxasx vy U
| XRing (Clear)

=

Z2-S9
YavIRT Y=L
Shock Body Tool

Z2-S9
VavIFvyIY—Il
Shock Cap Tool

Z2-82SS / Z2-82LS M2x4 Ry U\ REHOIACKEIE. T51v—F
FfEDFHHBE(SETELRXYOY T (AS-1596)

M2x4 RNy R
BH Screw

BM-S162
JOYVhERRY - &
Front Piston-Black

BM-S172
UvEZ~Y -H
Rear Piston-White

T

v

Z2-S2SS / Z2-S2L.S
@%’) 3x5 VL
Sim

-

Z2-S2FT
X3370VhyavoyvIh
Front Shock Shaft

Z2-S2RT
X33UvyavivvIh
Rear Shock Shaft

4

|

IVIAVIANY

Z2-S2FT
X337OYbyavivvyTh X2
Front Shock Shaft

]

WY

X33 UvyavivvITh X2

Z2-S2RT I

Rear Shock Shaft

/

Z2-S7T /{3
YavIIVRKR—=)b

Shock End Ball

ZETERALIEE L,

Tighten M2 screw without the use of plier, do

not over tighten. Recommend to use the
thread lock instead.

YavIEZ Y Assy
Shock Piston Assembly

Z2-54l
X33 avIiAUF—AR—H—
Shock Inner Spacer

Y awvIiRT 4 Assy

JU—DIN—=VYIFERLEEA,
Shaded parts are not used.

Shock Body Assembly

0V bk
Front

P ]

U 72-56M

Rear

Y3vIIVRS/M/L
Shock End




17.70V 08UV 3 v IDEFIITDDIE

Front & Rear Shock Assembly

U0V A, UVAZ2 Y hEEDFT. @

we/se
A|QWassy Y20ys 1uoi-
fssy 4 RERNZOC

w ge
A|QWassy Yooyg Jeay
ASSY 4 R E AN

CDNR—IJTHERTD/I\—Y
Parts used on this page

YS-300
YavIFA)L #300 X1
Shock Oil

YS-400
YavIF4A)L #400 X1
Shock Oil

KE10OAB

Bag #10 Contents

BM-S812R
YavIFvvT X4
Shock Cap

IV

YS-FRST
JOYbhYavIRTUVT X2
Front Shock Spring

JAVVAVARA

YS-FRST
UvyawoRTIUVYT X2
Rear Shock Spring

[T
Rt

ATIUVITHAYT X4
Spring Cup

[ Jrommm

ZC-C25
M2x5 F+v TR 1— X4
SHC Screw

DavIFAIEAN, Y3avy
Yy T bR DEHLTREE
REFXT,

Slowly move up and down to
remove air bubbles.

Assemble 2 front and 2 rear shocks.

ZC-C25
M2x5 F v v TRIYUa—

SHC Screw ¥3v7 Assy

Shock Assembly
. ﬁ) \

Y3y IYv T Do DHLIDIEFN
FTHULE, BNIcRDEA 1 IV7ZE
HEWMD ERZEMDIABET o

Slowly push the shock shaft all
. YS-FRST
the way up, wipe away any IOV R 3wsRTYDY

excess oil that has seeped out,
and screw in the bleeder screw.

Front Shock Spring

IANVVANA

YS-FRST
Uv>yavoRTUVI
Rear Shock Spring

YavoadAI BM-S812R

Shock Oil R e YavoFvyT
JOvh/ #400 AAIEENSFUFY Shock Cap

N\~ Uv#300 FTANFT.

Front / #400 Fill to the rim with

Rear /#300  shockoil.

Y3y IFvvIZLOHD
ERDAHET

Securely tighten the
shock cap.

B2-S9
RATUVIHhvT
Spring Cup

EIE EIE

Z2-S9
VavITSAT Ay IIN\—Y
Shock Plastic Parts

JU—DIN\—YFERLEFEA.
Shaded parts are not used.

17

J0OY b3 v Assy Uy 3w Assy
Front Shock Assembly Rear Shock Assembly

Allen Key ( 1.5mm )



18. 70 &YV Y 3 v IDED T

Front & Rear Shock Installation

@FRONT®

M3x22 iRy Ay R
BHS Screw

M3 F/OVFv b

Nylon Nut
JOY b3 v Assy
Front Shock Assembly ¢
Shock Mount Nut
XEAEITER [ l !
Note positi?n “
=
'0,.‘ 0 I ——\ BBy 3 v ovoY My k
@Q 2 @ DHEZEICKDIIBHNEDDET,
I Mount position is selectable by
<> direction of the shock mount nut
(note direction of the marking)
I —
(®)
OREARO®
>
K H#10 DNTE
Bag #10 Contents

CDOR—=ITHERTD/I\—Y
Parts used on this page

M3 FrOvry
Nylon Nut Z2-S8T

> Y3avIIRIV NIy bk
ock Mount Nut

g

B2-S9
YavoFvyvIR—IL X4
Shock Cap Ball

HETITER
Note position

< >
§
Z22-S8T

2avIRIVNFY kX4
Shock Mount Nut

O
98

O |

M3 F>aOVF vk X4
Nylon Nut

ZC-BH318
M3x18 iRF A K
BHS Screw

é

ZC-BH318
M3x18 MF v R X2
BHS Screw

ZC-BH322 '
M3x22 RFZ UA\w R X2 NELYF (2.0mm)
BHS Screw Allen Key ( 2.0mm )

é



19. B —ROE D {17
Servo Insatllation 5o \—EIRD I BAICHT. P—RD= 1— S IVEEET> T REL,
GELLF7OmtE Y FOBIREHBEEZ CET L)
Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

BATZY—RICEDETY—RK—VZEBRBU TS,
Select the servo saver adapter matching the
servo being used.
YOKOMO / FUTABA | F
SANWA / KO/ JR |S/K

Hitec H

MY—RRk—>, U—RI DY MIR#1 [CADTVET,
The servo horn, servo mount are included in bag #1. R
RAL

72-206-8 >\
@ Ov BRIV RAR—)L 8 m )
Ball Stud 8 mm N \
/

< Y- BIECARTTL.)
Sold separately.)

)
M3x6 T ¥ v— Z2-200NT
Washer Z2-200NT @ YRV~
) Y—Rik—> ~)ZC-S37. Servo Mount
/ Servo Horn M3 Ty v—
Washer
CON—J TR B/~ S 2ss10 ZoBHale
[Parts used on this page MBx10 R/ K BHS Soron T
BHS Screw BHS Screw
¥U—h—, U=V MER 41 [CATVEFT,
The servo harn, servo mount are included in bag #1.
@ EHA3TMITAOTVET,
N=/ 3 different types included.

#Ow RIVRSSFR#9 ICADTVET,.
The rod ends SS are included in bag #9.

Z2-200NT

g—rﬁﬁ—) X3 Z2-206DM2
€rvo Horn PA Ov RIVRSS
& Ball Cup

~75-88312
M3x12 v bRIYUa1—
Set Screw

Z2-200NT

P—RI DUk X2

Servo Mount

¥Ow RIVRSSBRAIICAOTVET,
The rod ends SS are included in bag #9.

S—— Z2-206DM2
©| | OvRIKss x2
2 1 Ball Cup

ASS
= ‘«\)
%211 ONS %@

Bag #11 Contents YA o

Z2-206-8
Oy RIYVRKR—=)L8m X1
Ball Stud 8 mm

@ ©

ZC-837 Z(C-S36
M3 Tvyv— X2 M3x6 Tv ¥ v— X1
Washer Washer

AT

ZC-S8312
M3x12 Ty bRIUa1— X1
Set Screw

ZC-F38
M3x8 S5+ v v X2
FHS Screw

(o

ZC-BH310
M3x10 iRZ Ay R X1

ZC-F38
BHS Screw M3x8 5%+ v g

:I FHS Screw
ZC-BH312

M3x12 IR Uy R X2

BHS Screw

ANEBLYF (2.0mm)
Allen Key ( 2.0mm )



#. AE— K2 hO—5—0OEDHIF

Receiver,ESC Installation

20. 33

TITFINAT

M3x4 v hRIYa1—

ZC-SS34
Set Screw

TUTFHR

~N

Antenna Wire
~

A

Electronics Tray
KADBRUVAER#6 [CADTVET,
The electronics tray are included in bag #6.

Z22-118T
B AnkuA

)

M2x6 S+ v v T

ZC-F26
FH Screw

BT,

RIY bO—5— (B&TH

Receiver and speed controller (Sold separately.

. AE—

=

=

Double-Sided Tape
A X CEDET
DYy rULET,

Cut to size.

ZC-203
mET—7

ES

Parts used on this page

CDN—IJTERT DI

ZR-200A
PITFIA4T X1
Antenna Tube

[

CADTVET,

The electronics tray are included

HANRUABE 46 [
in bag #6.

hﬁv.-,“ )
o2\’
e

\

AN W\

, D) W
&l
c ) V

/, , o Z

[#11 ODAB

Bag #11 Contents

Z2-118T
XABRLA X1
Electronics Tray

M2x6 B>+ v v T X3

FH Screw

m

ZC-F26

o

2)

Lo

l=fa3

Before mounting the receiver and speed controller, use a cleaning
agent to remove any oil or dirt from the mounting surfaces.

ZED I DIRICED (1 E%Z
SERELTL

_5_
JU—F—FTHDPENERER>TH

ZEH. AE—RI> kO

M3x4 £y hAIZYU 21— X1

ZC-SS34
Set Screw

Allen Key ( 1.5mm)

——

b 0 D
l.‘\

Y
=

K#13OAT

Bag #13 Contents

X S
."

®

Double-Sided Tape

ZC-203
mET—7 X1



E—5— (FRCHETEL. )

Motor ( Sold Separatelv. )

Q L,,p\ll‘\.), )
N ZaN)e
,V\ C\Z>

\) Y/, N “ /
.//~/\//////./E£e//,//u//,;,

7

TIFY

Pinion Gear

E=

3N

\\/

S

\
N //\///

ZC-SS33
4 M3x3 Zv bRIUa—

Set Screw

30T FTHETEET,

FUFVYE 18T ~
Capable of fitting pinion gears from 20T to 30T.

FVFVPEAN—FPOEEBICEDETEELEY.

Position the pinion gear so that the teeth line up with the

spur gear, then secure it tightly.

! W\ 2% &
N/ = - )
/ %4 X [N =8 88e8 —
N / 540 = Vor Ul
NS Q/o by #Ryv £930 - R
'/, AR | Py L02g=c = I 3y
'5 ns O QEn 08,53 C RS 4
& 2 e bog29E8 AT i
Q UYjE S8 EQQ { lﬂ(
K no® TTwmesE XY
8. §50%y0T o~ {
IN HHUao cPExa0 J N
Dz viel 22255 L \9
o 5 eo 88850c Q&
B ayd ecEssy '
M\ Yo o082 BewsS3sees O
N N=®n WO g550Q0®
N\ EBUNE . 2ESw
) J EEOV 2G5 205
Ny’ ORWNVOE-os S
7 By Orpn2§9550
. /7 BHKRECERE2E
ey NS AU Pl AT o* SO
T TN LCEEEZ06ET 0
~ NN awmE £, 292 +
Q5 R el 2ET o, WS -
— W%CEH.MLena Nt X
=5 oh EB5280g KE
O a2 590 00 o |
3 FhER5R500G SN n
o TR ocodLoc )
| © Ny - R
s 0 : % A
= 5 X
_ (@] ﬁﬁg i.% | m D
= @© NO N R lops
_._._0 . ntao 1]
S = Ne @sum 2%
. c DN © 50
3 VE Rps 8BRS

T

@ RELYF (1.5mm) Ea RBLYF (2.5mm)
Allen Key ( 1.5mm ) Allen Key (2.5mm )

18T [ 19T [ 20T [ 21T| 22T| 23T| 24T| 25T| 26T[ 27T| 28T| 29T| 30

80T [11.56[10.95[10.40| 9.90] 9.45]| 9.04| 8.67( 8.32| 8.00| 7.70| 743 | 7.17 6.93

Set Screw

[ T

ZC-C38

M3x8 ¥+ v TFRIUa1— X2

SHS Screw



/..’||Aﬁ /i.r\\,,\”/;m ~ A\

NES O

4’

¥ 3—hkYAX Li-Po

Short size Li-Po

The M3 BH screw are included in bag 6.

HXM3BXT12 IRF Iy RIER #6 [CADTVLET,

<
UnY

M3x12 Ry R

ZC-BH312
BHS Screw

X

[

Z2-118T
AN—Y—

Spacer
ZESNTE T BILTAX-a—h

—H—
Li-Poh 71w RLET,

AN

Removing the spacer will allow a
1S-size shorty Li-Po pack to fit.

Compatible with 1S-size shorty Li-Po packs

1 E)b14X-~3—bkLi-Pol

)

Y N o

| &

i c = 8

WIS NI
e Rs X
| 2 & 5 B
e [Tl %
= N O Ay
he ne adz
“Um < e Qa3
~m S ® D50
(] b o RED

Y]



23. 71 P D#EzE. BbfFr

Mounting Tires, Wheel Installation

FAVDTA REDHL D, KA )LEDIRH ICHRREEERZ
AUAH, YA REEELE T,
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVFT—ARVIZRUIAFH. 14 TPDY TZERAILDBICEDAFET
Place the tire insert into the tire, and tire onto the weel.

BRR AR
(BIRCTHETEL,)
CA(Cyanoacrylate) glue
sold separately.

Z2-830T
iA=L
. Wheel
54 AYF =YY ee
Tire Insert

KIALYV. A1VF—RARVY, "RA—=ILEHABLTHBbFBA X
AECHELIEEL,
Tire and insert, wheels ( Sold separately )

A —)U BIECTHETEL.)
Wheel (Sold separately.)

~ Z2-830T
RA—=Ib
Wheel

e
\@BM-NélF

M4 FOvFvy b
Nylon Nut

O BERICEELE T @

[: 0)/\"—9“‘61@%‘9“%6/\"—“1]
Secure each side in the same manner.

Parts used on this page

K[H#13DOARE
Bag #13 Contents

BM-N4F
M4 >FqOVF vk X4

Nylon Nut @



24. KT 1. 9A4VTDAY k
Body and Wing Cutting

RT o Ay MlEUTSERLEEL,
Please refer the illustration as an example of car body.

»Bmm
RF4RDV b
Body ount

"'\_"-._.
e I\

-/ \-—-—.

@»6mm
RF4<DU b~

Body ount ®3mm

R4S
Spoiler

®»3mm
R4S
Spoiler

ZC-BH36
M3x6 Ry Ay R

BHS Screw

CDOR—ITERTD/I\—Y
Parts used on this page

Z2-101T
F2 T« / AiRAS5— X1
F2 Body / Spoiler

o
@ *IRT A MIDETITHT AT I

ZC-N3L Hw RMCIF YT-CS2 HiiR/\ U =@1200
NoT (7o h s N&IFICIF YT-BMR K7 1 U—<Y—@2800
ylon Nut . .
Recommended items for preparing the body
G]]mm] YT-CS2 Curved Scissors for cutting
ZC-BH36 YT-BMR Body Reamer for opening holes

M3x6 RF Uy R X3

BHS Screw



25. KT DBRENRT 1. DA VT DIESE,
Painting the body & Body and Wing Installation

@RT « DB

il 7»3{ @Qg (i%”a(%}ﬁ}\_’éq!ﬁ%ﬁu_@iﬂaﬁbm] DZEFVRLET, HOPRIUNMTELTND E. BREDIDNDERELDFTDTUTH > TRV, FHHEEKDZE
Lohb DTLIEEL,

BRI DAICTAY RERZBRUVEVKRSRT A BAINSYRAF Y IY— 2D FE T, ZOBICYAF VI Y—MRT 1 [CEBLTOREVEICUHDRERICEDDTERL
TLIEEL,

FBRERY A—RRA NER NI hSRAS—IATU—1EE) ZERLTLKEEV., ATU—2BIE 1ETERD UTULES EBEDENED. BOLASHTESDDT. 2&(C
BLEOTENL2~BAIICHIFTRETDLIICLTLIIZEL,

MRT o REIDFEY — MIBERICRNTLIICLTLL RS,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Qil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

@7 1—ILDEED T

cRT 4 REIDFREY— LMD LTHSTVET,

OFh—ILZERE—RICTIDIREFT,

@BEHDHDHFZL LAY NUTTA—ILZEDBICEDEET .

OMBHNRE 2IeBSAULTFDAMRZERD ULEHD SMEN FNIEVKL S ICAE D TVEE T,

MTFA—IVZEDRICERZELIADN LTLE S ETADA Db Y IDRERAICKEDFT,

@ Applying the decals

@ Include the decal backing when cutting out the decals.

@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
% Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

MBRUTCHSTH—ILZEIED E T %
Apply the decals after painting.

RC-313M
J—REY
Body Clip

CDXR—ITHERTD/I\—Y
Parts used on this page

Z2-101T
RRAFVITI—k
Masking Decal
Z2-101T

5S4 8FH—IL
Light Decal
ZC-YZ-2

YZ-2 FH—)L X1
YZ-2 Decal

(1:1)
=z

RC-313M
J—REY X4

Body Clip @



BIFICKETRETT o

The rear shock can be mounted to the front or rear of the suspension arm.

VY avOORMIF (UPYDY hFAT)

Rear Shock Installation (Rear Mount Type)

Uv 3y IEY 7 —LDRIA.
BHICKET DRI TERZSRIEE N,

XA, D
58

,,!~ ()

AN—Y

Shock Tower Spacer

_
D
&
a
o)
v m
NP

3w IIIT—AR—P— MBxB0 KT I\ RIFR #5 [CADTVET,
The shock tower spacer and M3 BH screw are included in bag #5.

F
B
< / )
?ﬁﬂ
o
°0 S B
1o § 3+2|c
# TV®
\m% B&S
S ) OOT :
3 _C.m N=m .n
3 n-= <
: i @ y
g Uo odz=
2 o= 7 QED
@ # O / M50
£ < Qo
@ ™y 3 0]
) = Oo0T
Kol 7 © ' N=o
° W K D
y "y
o ) /
£ {5 ‘
] N D |
e
5 DT < P
g =0 . _ _ nJmUb
= au® 2T B Ea) | &
g —= o e | B Za
5 X0 Do <9 ¢ Q9 3 -
@ (O] > o =< @ NCHO)
i c = Xg TS 0 X
3 =k o6 L8 OK® o £ _ < o
s * mmn SN\ = Qe + X X
o o ans @109 B by . ;
£ B —p3 A8 e [ L L
I 0 olV= NNa 5o < @ ) 2
i JE O.¥ > T\ o) _.,Aﬂw. < <
w 18 b3 N \\ s A A
i La N | 3 D= ad =z od=
c X.0 < IR /o p —kQ 0k L
3 (&F= < & (=) agn - My 0 O PNES]
£ W @ = O I -0 H%S
c g S o8 0 xn QX0
& rJ 2 ale OOT OOT
M "/ N » N=m N=m



PARTS LIST

YZ-2 DTM2Z2 / CAL2 /T

B E B fii) Z2DTMFW  YZ-2/DTMW B YZ-2 70Y k 95 F0O— ¥1,100 * * -
5 Zo-DTMB  YZ-2/DTM B YZ-2 S2 15+ (RAFVIH) ¥2200 * * -
= g Zo-DTMW  YZ-2/DTM B YZ-2 S2 iK7 < B T7O91 %5 ¥1100 % * -
R~ z2-101 YZ2 [ YZ2 RF+ (RAFVII— ) ¥2100 % * -
iy YZ2H
pdy . 22101l 7o SRy kKT (RRFVTI— M) ¥2100 x K -
ByzopTme Y22 DTM2 XA T — )L it 449,800 VvooTR
2WD # 70— RA— Fv b (¥— NEEA) : z2.101T H o )= ¥4800 - - @
N FR J4Zwyv—iRT« (RRFVT/TAHILG)
Byzeoae S8 SR VTN z;{:ﬁur_z/t—«“w rpmm) 49800 ze07F  YZRYU-ZR ¥2980 % *
T . JOVh 91V Y By k(T4 R/ FO0-& 1K) ’ )
B-vzer (‘2 7W4D—7r/7j]v_—;\;3151)9 or ¥44.900 zo-107FW Y22 YU—ZA ¥680 % *
= -10 JOVR 9AVY (T4 K/ FO-E1HA) :
S 72-118P2  YZ-2 YU—XE CG® /{yFU—TL—K[V er. 2] ¥1850 @ @ -
| - ~ 1 U —
220018 Yz2/ 702 h&UP T ¥480 @ @ * Z2-118PN2  YZ2 YU—XA NyFU—RA N/ BBF v ~ ¥680 @ @ -
. Z2-118P  YZ2M 95774 FE \wFU—TL—h ¥1650 % % -
. : U/ UT = ¥500 .
Z2001BT  YZ2TA 0% h/ UV )= * k@ o i18FS  YZ2R T U—F Ta—Li— h ( SEEEEHA) ¥3600 © ®
Z2-001BMT YZ2TH J0Y K/ UT K74 X9~ ¥920 - - @
e ——— YZ-2/B-MAX2 8 9 6mm x 2 5mm
Z2-.001BST YZ2TH K5+ X7 7F— L/R ¥820 - - @ zentss2 e e T oy 2 0mm) ¥480 @ @ -
" . z2-118T YZ-2T A ¥1680 - - @
Z2-001W  YZ2R 94YT YOV N/ RF4TDY ¥520 @ @ - Ky FU—RILI—/ SU7 A ZN—FP H/(— :
72-0022  YZ-2CA/DT Al ZILEH XAY Y p— ¥7800 @ @ - 25200 YZ-2CA/YZ2DT/YZ-AR NILo5Y5 / VY2 vics0 @ ® -
72-002SP2 YZ-2CA/DT B 4 R FL—h ¥800 @ @ - PRIV~ 17/ 20mmY—fm— '
Z2-002B YZ-2 @ 70V K JULY Aw R ¥500 % * - ¥ YZ-2TH
e = - Z2-200NT ST NIL5S5Y5 /CUYS /SRS k H—rfifi— ¥1580 x « @
YZ-2 YU—Z@ 7OV K JULY Ay R
zeoveBH (XS Yoo e e - z2201ps Y22 DTM2 A ¥5500 @ * *
FIVEH ZFFUVY NLOSUY (F—h VER) ,
- =8 ZF7U> N S
70-002T  YZ2TR FILSE AV Yo— ¥8200 - - ® Z2.201CSB (Y,Zﬁi?ﬁfﬁigﬁ‘ ATTUYI NTSYY ¥5500 x @ *
Z2.002BT  YZ2TH 70V K /LD A R ¥700 * x @ eSO
YZ-2CA/YZ-2DT/NZ-A B PS8 277UV Y
72-002SPT  YZ2TB ¥4 K JL—N~ ¥820 x x @  Z2201BAZ 550 (51 0BBA/ ERILE) ¥2200 x &
Z2-002RWT YZ-2TH Yv—Y NSUR 914 b ¥1,300 - - % 74-201CLC  YZ-4H V49— Uy AS— ¥280 0 @ @
72201P  YZ2R PILEH NILISUT KA~ ¥4200 @ @
so0086r2  YZ2 YU—ZR JOYK YR F—L(I5T7AK) Y950 @ ® - Z2-203A  YZ-2 B FILEH G—RTIY ~ ¥2300 * * *
(AL517) Yz2/NZ-4R
Z2-008F YZ-2F JOYKYRAP—L(IS5vk 517) ¥500 k * - Z2-208DM2 |5 5 5 5mm K—ILTY K F+ w7 (20 @) ¥750 @ ® ©
Z2-008FG YZ-28 708 BR7—L (AL 5147) ¥500 % * - YZ-2/YZ-4F HD ¢ 5.5mm Ov RTY R iK—)L
222086 (Zym smm/4fEA) ¥480 @ © ©
Z2-008FT  YZ-2TH 7OV~ YAP—L ¥1080 - - @ ] YZ-2/YZ- 45 HD ¢ 5.5mm Ov KT K R—IL
= 722088 (=g gmm/4EA) ¥480 @ © ©
Z2.008RT  YZ2TH UV 9R7—L ¥1080 - - @ e ST =
YZ-2/YZ-4 5 HD ¢ 5.5mm O RIY R i—
YZ-2 B 70V K YRP—L (TS5 k 5147) BRSO (xUm 1omm/AmA) raoe e
- 7= Sv s
zeooser  (FEE 7RAN ¥900 * * - 7500612 E{g-yaﬂ%{?-eélmﬁﬁn/}jﬁ@?\?.Smm Ovw RIY K =)L vi50 ® ® ®
3 — ~ al
mows REEARSTOT I LI RS s T mwos zenstioi e e
- - - 7— STy - N < i
- - - | Toh e 727 Yoo - s0.300FL0  YZ2R 70V O7 S2XDYk (Fv MEE) ¥2.000 % % *
S4-008RLE YZ-ASF/YZ-2R L5 UY YR P—L (I5T7A 1) * * (SresmEE25E)
) YZ-2 Y U—Zm ] Yz-2/@ 70V~ OF YZZ9Y ~
ZBOT0FA  Z)=m 50V kP o 2L O\—KZLRA 1) Y680 * X Z2800FLs (O s ok ¥2000 % * *
YZ2 [ PIVEE JOV K Py \—F—Lh X9V~
Z2.010FT  YZ-2TA 70vk 75RI ¥940 - - @ Z2-300FU  (yh7) ¥1.700 * @ %
Z2010RT  YZ2TA 1=)\—%)L ¥+ 7 k (89.0mm fi—>/) ¥3200 - - @ YZ-2 YU—XA PILEE IOV~ PyN—F—L
Z2-300FUS 2> ? V=2 | . ¥1850 % * *
Z2-010RTB  YZ-2T B 1=/\—%)L K— (89.0mm) ¥800 - - @ XOVh "8 (RFVI—E - TAK)
Z2-300RUM YZ-2DTM A IS8 U 7w /i— P—L T9 ~ ¥1780 % * *
7201068  YZ-2 YU—XA A=/\—H)b Y+ 7 ~(68mm Ki—>) ¥2800 @ * - 70.300RF4 gé ggc;égé’? TWER YUY FRAITY - (FIf) ¥1850 @ @ -
YZ-2 YU—ZXA 1Z)X\—4)L K—> (68. 0Omm) .
72010688 ¥620 @ X - oo —% = STNT
(Z2-01068H) 75.300RR4 2(524_§OJC;JBS;F)H FILER Uv BRIV~ (%E]) ¥1850 0 @ @
72.01069  YZ2 YU—ZF 1=)\—)L Y+ 7 (69mm K—>) ¥2800 * @ - N2 BDTME U D595 59— T2
23U—X == — - . . 73 -V ¥850
Z2.010698 2(222%1”3897;5 89mm =)=t A= ¥620 x @ - Z2-300RM o 5 = v L4
- — Z2-300RFT YZ-2THA 7ILE& Uv BATDY ~ (Fifl]) ¥1850 % % @
YZ-2/4/DTM A UT 752 RPUVY A5—
zeoroBem (AN R ’ ~ ¥380 @ @ - 72-302D3M  YZ-2DTM i 36 # Ry 52 ¥860 @ @ -
Z2-010RAM  YZ-2/4/DTM A U+ 72 X)L (Z2-415RDM 5 ) ¥550 @ @ @ Z2802R  YZ2R#Y RyHARM S/ =Yk ¥isoe @ -
72-011R6  YZ-2 @ 6mm U+ 1)L \T ¥980 @ * * 72.30251 qubem‘rJn)U—Xﬁ FPRY I AN=Y— £v b ¥850 % * -
B4-011F  JOYk RAKRAL AT (HZ12mm / 4.3) ¥720 @ % : . .
2 1) — W, N — —_ W
B4OTIR  Uv &AL /\TJ (&0 12mm  5.0) ¥720 @ @ % 7230282 (YEZ_OEmrJn)J AR FYRyIR AN—Y— &y b ¥O50 % @ -
Z2-011R8T YZ-2TH 8mm U AL \T ¥1080 % % @ 203057 YZETH 0 fws2 ¥o50 - - e
YZ2MCGH JOY N Yavs 50— e S Ty
72017 (G PSR ¥1200 % * - 25.302GT ;ZS-%T_H;il’J\_/77(=Fv v T /DHFPHTE— vav ¥900 - - ®
72.0176 Lzﬂeljg‘}i? Zﬁg)’" vays 99— ¥13000 @ - 72-303 YZ-2 B 74 RS5— Yv T~ (PILEE) ¥200 0 @ @
VZEDTH S0k S a9 s Ho— 72-303TA YZ2R@ 7IL=8 by T Vv I ¥13800 0 @
z20170 S Y ¥600 * * - 7280402 YZ-2CAM 3G E—5— JL—h ¥1980 @ @ -
Z2017T  YZ-2TH CGR JOYh ¥3vy 57— ¥1580 - - @ Z2-304T  YZ2TR FILERE-Y—XIVh ¥2200 - - @
72-018-2 YZ2RCGH UT vavsy 50— ¥1880 @ @ - § YZ2YU—Z@m
vz-efu—xm =4 Z2418F8 SNy k 25ES45— £y h (63A) ¥1.980 & x %
ze-018Mm2 Gy IZAYIR— K/ INILIANY RYDU b~ ¥750 0 © @ 72-412RS2 521;242?{;;&? TR Yk (7N ¥2980 x @ %
Z2-018BMA YZ2H JULY Ay RISV K L/R (7ILE®) ¥4200 % * * & 2/493_;(%
72.018BMG YZ-2FE/\")I/7':'JF?'T/I~ L/R (J5T74 h&) ¥680 x *x * Z2412RH2 T U B ety bk (6FA) ¥2700 * * *
Z2:018T  YZ2TH CGRUY ¥3vy ¥9— o ¥2100 - - @ Z2-413DM  YZ-2/DTMA 70 k R77UYY NTF U7 ¥780 @ @ @
72-DTM2B  YZ-2/DTM2 f YZ-2 F2 K5 1 (RAFVIf) ¥2200 @ * - VZ2 R oOY ~ 257095 TR r U7
zo.0TMBL  YZ2/CAL2 B YZ-2 52 51 hYxA b iRT 1 Y2000 x © Z2-413DMG 55" ) ¥1,180 % % *
) RAFVI) ' ) S =ml 2=~ . 5
( 72-413A  YZ2R PSR XFFUVY NI FvU7 ¥4800 * * *
Z2DTM2W  YZ-2/DTM2F I70S 547 U¥ 942 ¥1.100 @ * - Joa14 NZBRFYIEY Gy k Y600 ® © ®
Z2-CAL2W  YZ-2/CALR A LMR27 UP 94>7 ¥1.100 x @ - Z2-415RDM  YZ-2/4/DTM A Uv \T %+ U7 /)\{ k 75 T5— ¥850 @ @ -
Z2.DTMWB g%fj'\g’“{’l’j’? YZ2F2 51 DA b RT( ¥2200 * * - Z2415RL  YZ2/YZAR UYT XU K ¥1280 @ @ -
724168  YZ2R AF7FUVY JOvs ¥480 x X *

REOHERUMEE. FPERLEEIIHANSDET . JRMHEHRIGEME BikE) ([CDE.

R ERIC T THEER T &L,



Z2.4168H  YZ-2f RFFUYY JOvo LR (\—R 517) ¥480 @ @ @ B2-506 77 RS4TUVY (28N) ¥400 @ % @
7241568 YZ-2 B XZPUVY JOvs (U577 hE) ¥850 % * * B2-508TS MR/RS F7M TFv /57 ATUVY ¥700 @ * @
YZ-2CAF B2SGBO DP48 80T R/(—*+¥ ¥380 x * *

- -2CAR . . ¥460
ZBAISSA  237UVY I09s TU—h (95T 1 M) *ox B2670C  RUw/t—)Cw K (28A) ¥640 @ © @

YZ-2DT A B2-670P ZUw){— TU—h (28A) ¥1,100 @0 ® ®
zo4a155AD YZEDTA U ¥460 @ * * v ,

jz”e’TUfﬁ’ 2675 Z’_’ i': 9.'\;,;’77’7'[2"%;) B2670S  RUwi\— ATUVT/Fu b ¥200 @ @ @

- FTT7UZ v —
AT osmm 2y t) e B-MAX2 f H12 N AL (o )
12 =115 S — - 07k R Io— _

20415110 nzbargﬁzcjet%xl\;;; Uy JOvs Tu—h Y920 % % @ B2-821HY e R ¥400 % *
Z2-500MG  YZ-2 YU—ZF X5 £ 77 £y~ ¥3600 * @ % Bas2iHw  (AXE AL Sy R AL (RO ¥4a00 @ @ -
Z2-500MGS  YZ-2 fl A& )b #9757 1= k (81TH) ¥3600 * * *

i = B4-827 B-MAX4 A ¥400 % *
Z2-500GM  YZ2RB FVTFIR XYTFVAFv b ¥650 * @ * -8 U kAL (4 TO— /H12mm 6 B/\TH) -
Z2-500 YZ-2CA/NZ-2DT/NZ-4 F =)L 77 Fv ~ ¥3800 @ * @ B-MAX4 ILF] a0 ® ®
75503 YZ-2CA/NZ-2DT/YZ-4 3 Y00 ® % ® BAB27W b gL (R4 b /H12mm 6 B/\TF) :

DP48 52T i)l 77 #+
22-508GH2  YZ2 YU—ZM FP7J 5— (XEE) ¥700 * @ * z2-830T  YZ2TA 70K/ U hi1L (12mm Hex \TA) ¥1180 - - @
Z2:503IC  YZ-2CAF 3G 71 K5— %+ ¥420 @ @ %

Z2-503GH2 YZ-2 B ¥V 7R 77— (HiIxIT) ¥700 * @ % BM-415C F/RIN\TEvUF IR—H— ¥1500 @ @

YzZ-2 ¥U—2Z[ BM-508 77 PIRZTIEFY b ¥280 @ % @
Z2-503GHC YU AR i o ¥1280 % * * FITI v

3;;?;;;;7 AR FvyT (=EFLRAH) BV-S812R HilEE "TwoR” Yavs FvvJ @A) ¥520 @ @ ®
zes7ove SN A e T—r ¥1,180 * * * B2.S812A ths% Ijzi D;w'iq:;wj’ ¥920 % * *

| Dy y—3 (S 1 R g TZIVEXY 3y vvT RV
e em oo o vaede s mwee By e
oells Yz’zﬁﬁljnj_;as” - ”2; '\’ veEo ® @ BVS152 X’ ¥3wg EARY(I5v5 015 2fER) ¥480 x * *
ze-ses Yz-zm JZ\ N Xséaj ;: ot vaso ® ® . BMS162 ‘X" Yawvs EARY(TFSvo 016 2M@EN) ¥400 @ @ @
e Yz-emlj J_ngn & sz ;"i vas0 e o - BM-S172 X" ¥3vd EANY (KIA k0 1.7 2@R) ¥400 @ @ @
- YZ'2: ;th 2 22y “‘; T : BM-S143  “X" ¥3ws KRRV (I5v50 1. 4x 3ER) ¥400 x * *
- 3y z
zesesT 20BN ¥1,120 % * - n “

V2R U X33 Yavs nTk YS-A750 IOV RTUVY (FLYY) A—LSIVR ¥680 x * -
ze82lT (353 0-5,v5) ¥1.180 * * - YSA775  JOY R RTUVG (FU—2) F—LS5HYR ¥680 @ % -
Z2.S2FT  YZ-2TH JOVK X33 Yaws YvTh ¥670 - - ® YSABOD  JOY R RTUVY (EVD) F—IL5DUR ¥680 kx * -
Z2-S2RT YZ-2TH U+ “X33" Yyavy Yyv Ik ¥720 - - @ YS-A850 JOY K RAFUVT (Ly R) F—=IL5DUR ¥680 %« * -

: - B UV (4I0-) F—LSOUR -
75.85TFT YZ%T)EF]“ .. . . ¥1480 - - * YS-A875 7|:|Ji~27’)/?(4 [m] “)71' lbz'j/it ¥680 * *

IOV X33 vavs YTk (FEVI—R) YS-AS00  TOY K XFUVY (J—ILR) F—)LSHUR ¥680 x * -

YZ-2T R YS-A1176 UV RTUVY (FLVY) F—ILSDUR ¥680 * * -
Z2.S2TRT B35 S o ¥1580 - - %

Uv X838 Yayg YpIbk (FHYIA—R) YS-A1200 U RFUVY (JU—Y) F—)LSHUR ¥680 @ * -
7253 YZ-2F 'X33" Yavs 0UVIF vy T (0UVIH) ¥380 0 @ @
72-53X YZ-2F 'X33" Y3 vom XUVY ¥380 0 @ @ BvZoTH
Z2-S4AJ YZ-2f X33 vavs FYPANFv ¥450 @ @ @ YS-FRST SOVR/Uv Yaws 2TUVY (82%N) ¥1300 - - @
Z2.545 YZ-2/ 7OV~ "X33" YavomF4 (0UVIH) ¥840 0 @ @

Z2-84L YZ-2F U¥ "X33” yavIRT« (OUVIfT) ¥840 @ @ © RP 9L RS 7OV K ZTUVY

-083P , . . ¥7 .
Z2-84C YZ-2 8 “X33" ¥3avuhS— (3EES2/EN) ¥640 @ @ @ RPOB3PU ()¢ =T )(h—~v I/ ATE) 80 &
z2s4l YZ-2F X33' Y3 w5 A UF— ZAR"—F— (1 0fEN) ¥3000 @ @ RP.osagk  FP OIS JOYK 27Uy Y780 % % -
Z2.S4FT  YZ2TA JO0Vh X383 Y3vs hzq ¥1080 - - ® (I529 NA—"v b/ ATZ)
Z2:.54RT  YZ2TH U¥ X33 Yavs Rz ¥1.080 - - @  Rposso [RPOWEIIOYRATULZ ¥780 * @ -

YZ-2/4/DTMR Y3 v TYR F52F 1 w2 J\—V a )

Z2-56M . ¥580 @ @ @ RP )L N5 70V K ATUVY

gsz/l\gL;er) RP0B3G () e ¥780 * * -
z2.s7T Y A e e i ¥650 k * @ RP LS 7OV K 2TUVY ]
. \)(ébﬁzg/j JOQI;;;'—}\;I—/ ('i\ K/ BE ¢6.8) - . rRPosaPl oo T O A ¥780 % *

- - 3y v - - — N
RP 9IRS U ATUVY

Z2-89 YZ2 R X33 Y3vITSRTAvI)—Y ¥880 @ @ @ RP-084BK (7-5‘y9)7(73_,\~.y,\,AI§) ¥780 * * -
RP 9IRS UP ZTUVY

S4-300BS  YZA4SFA YARDY R Jyva ¥iooe @ @ P00 (Gluy n—nyh/ATE) ¥780 * @ -

YZ2/YZ-4 R RP 9IRS Uv ZATUVY )
84-8680D b 80T 2/\—%+ (F2 70 J¥y KA) ¥500 @ @ ®  RP-OBAC (L, yh—n~y h/ATE) ¥780 * *

YZ2/YZ-4 R
Z2-8669D  psg goT Z2N—F¥ (Fa7IL )Xy RE) ¥500 % % % RP-086 SEEEFIUE YZ-2DTME ¥11.200 % *

YZ2/NZ 4R -08 3mm 2ZUa—ty k (14290%A) : )
72.5672D T ¥500 % * *

DP48 72T ZN—F¥ (Fa7)L /)Xy FA) BYZ2T A SREHIFYYE3mmRAoU1—ty b

RP-099 ¥z ¥12400 - - %
cascaan YZR/YZAR Y500 % * * (1 4% 95 4N)

DP48 84T Z){—¥ (Fa 7L )ty RA)

S4-010TPC  "Cclip" AZ/\—YIVH Ya~( Y hEY ¥380 0 0 @ RP-0880 RP 9JLRS OV K ATUVY (ALVI ) F—RE) ¥780 * % -
SP-O1TH  RAWNT EY (N\—FF1T 4FA) ¥420 @ © ® RP-088G  RP DILRS 7Ok RAFUVY (JU—Y ) (F—HA) ¥780 x * -

RP-088R  RP WILIS JOY K ZTUVY (Ly K)(FI—RA) ¥780 * % -
B2-009AF OV h 7OY—YRAF—LEY ¥380 0 © © RP-0890  RPWILRS UT RFUVY (ALY )(F—PA) ¥780 * *
B2:-009AR UV 79¥—HA7—LEY ¥380 0 © © RP-089G  RP wILh5 U¥ ZTUYY (JU—V)(F—FE) ¥780 x * -
B2-009BF 7Ok AYF—HRA7—LEY ¥380 0 © © RP-089R  RP DILhS U ZTUVY (L R)(F—ME) ¥780 x * -
B400SB UV AVF— BRAF—LEY ¥380 @ @ @

B-MAX2 F RP-085250 RP DILhS Y3wy 1)L (#25) ¥780 % * *
B2.010FH A : ¥480 @ @ - Svay
N Hi2oavk o ?Z’”(H;?r;’f‘ iﬁj”;zm) viso @ x @  FPOBS275 RPOIKS Y3vy AAlL (¢#27.5) ¥780 % * %
ool e hﬂﬂfvz/;ff\ s F/ﬂ)j voo0 e x @  PP0BS300 AP OIS Y3vy Al (+30) ¥780 * * *

= 300FEN J~J|/\\_“|}J va; fM < - ) oo x A % RP-085325 RP LIS Yaws A1)l (#32.5) ¥780 % % *
Be-soons Bj,\D,,:X; Al E‘@ f{'\ ;}—'w;)w'r . 1900 x 8 x  FP0BS350 RP OIS Yavy Al (+35) ¥780 % * %
s B'MAXEE];;’:‘ ’,”\;EJF_ T s ee A % % FP0BS375 RPOLNS Y3v5 Al (#375) ¥780 * * *
BZ-SOSMR M-R/RS'If'H b’_?’ ’(’T\ L’/ R"’j o e e RP-085400 RP wILRS Yaws F4)U (#40) ¥780 % * *
82-501GS MR/RSI:‘V}_ 7R I3 J;J LR amexe RP-085425 RP WILNS Yaws A1) (#425) ¥780 x * *
82-581(3(3 v fvfjm 'j’;j v7 (274 ) 200 * ° x RP-085450 RP WILNS Y3ws A1)l (#45) ¥780 % * *
B2:5 i 7/B§5 ;7% LECRAN * RP-085500 RP WILN5 Yaws F4)L (#50) ¥780 * * *
BD-50060  +y,Z5m 0" yvs (yuaY 4EA) ¥200 & @ X — :

BD/BMAX RP-UDL RPOILNS 57 )b—7 ¥980 % * *
BD-500GA &) =ay 3055 v T (11y k 24A) ¥580 *x * * RP-UTG RP 9IRS ASAN/JaAVkJIUR ¥980 * * *
B2-503GM  #7F T *H RNILET v h ¥1200 * @ %

HROHERUMEE. PEREETIHEDSHDET . IRMBFHLRIGEME BiikE) (CDF.

ST IERAIC T THER T S L.



BB-1052 5¢X10¢ RPUVY ¥450 @ @ @

BB-1050H HD.5¢x 100 ~R7UVY (BHHESAT) ¥650 x * *
$5x¢10 770V Y=LK R—bRFUVY

D-079 (2{8AN) ¥500 % K K
¢5Xp13 770V Y=)LRRFZUVT (2@AN)

BB-135T BM-415R05/R10 & ¥580 % * *

BB-1510 100X 15¢ XFPUVT 2EA ¥600 @ @ ©

BBB54  50XB80 FIAYF—ANFUYI (4EN) ¥o80 @ % @

CS-BG A3E JSvy JUR (RSA MR—IVA) ¥480 % * K

CS-DG A3E FIIUR (FITHR=IVA) ¥480 % * K

CS-SLG =)L JUR (QUVT/HRTy RA) ¥860 % * *

ZC-TB48B 48 mm FYVE 5—)\wI)L (2FKAN) ¥1,1700 % * -

SD-TB48N 48 mm 7—I\y )L &I 4mm 274A) ¥300 0 @ -

ZC-TB52B 52mm FYVE 5—)I\v )L (2FAN) ¥1,180 % * -

SD-TB52N 52mm #—2/\w )L HE 4mm 24 A) ¥300 0 @ -
A Amm Zw )b I\—=RRAF—=)VE 5—2I\v I )L

SD-TB65N (65mm 2 A ) ¥390 - -
A Amm Zw )b I\—=RRAF—=)VE 5—2I\v )L

SD-TB75N (75mm 2 &) ¥450 - -
YZ-2DTM2 A

Z2TBSDT S0 m 5 Uiy ol b (1 89 6FA/ LYF) ¥3400 * * -
YZ-2CAL2 B

Z2TBSCA  zoom Uty oll ty k(1 8% 6 A/ LYUF) ¥3500 * * -

Z2-TBST YZ2THR Fyo8 59—\vo)b &y ~ ¥4380 - - %

BM-T16 A VF=ARIY ¥650 % K -

ZC-T16M FT7O—RBAAVF—RARYYI (ET47L) ¥380 %« * -
AJFv R EO 12mO UV

YS-7A (G0 TvsAY 3 2) ¥Is0e 0 @

YS-6BH  FLEM Y39sTYR K—b(/\— KI—k 4EA) ¥580 @ @ -

YS-8BH  PILSE Y3voEryT Relb(/\— k3= 4EA) ¥580 % * *

ZC-105 BRERARYYIT—T ¥180 @ @ *
FIVSE 55UTR

26204317 1§ 7mm ¥~ (23T RS54 Y )(Hv'T /KO F) ¥1.380 % * *
FLEM 55T

20-204320 500 fiki—y (28T 2FS54Y (YD /KO f) ¥1.380 & & &
TIVER oS VTR

26204517 J7mm 5—fih—> (28T RTS54> ) I5INH) ¥1.380 & &
TILER 95 UTH

20204520 Homm b fih—y (23T RT54 > )\ I5)5H) ¥1380 & % *

ZC-BH28TP M2X8 ¥ UAw R #wEVS (1.5mm 7EIN) ¥280 ¥ @ *
FIL=E

ZENAFLT o KBTS VY Fy MBE (L— M 4ER) ¥680 & & K
50mm RF VLR AR—I—I 1

ZC-S50S (0.05 0.1 0.2mm &) ¥450 % K K

ZC-S40 4, 0mm AR—8—¥ [, (0.13 0.25 0.5mm E) ¥380 0 @ @

ZC-S37 UVOIITIRAR—T—= (B X 7Ty Iv—) ¥I00 0 @ @

ZC-S350 $3.1X¢p50X05IA ¥1500 @ @

ZC-YZ-2 YZ-2 FAILY—k ¥480 @ @ @

ZD-505 3/32 Ly Javk—IL (T 7R 24 @A) ¥150 % % *

Z2-505T 3/32 9V IRFUR=IL (T TR 14 @A) ¥1,120 @ x @

ZD-505CD 3/32 ESZvoR—IL (T TR 12/@A) ¥1,280 % % *

ZC-507T 1/16 T A—I\A bik—=)L (16 AA) ¥680 % * *

ZR-200G TS0 7IFF By b (FrvvIfit, 24KAN) ¥Io0e e o

ZS-507 FTIRRASANMPUIT vy b~ ¥200 @ x @

ZS-GWB TS ATO-RO9AVT ¥780 %« k -

ZS-GWBN TLHELATO-RIA VT (FO-HBACX) ¥780 %« * -
FO—-H94X

ZSGWBNH - = 5¢ S o0—K 91 v2 (AE4F1—F 1) ¥1200 & x -

Z2-110 F70—-RE 9120 Fu—bk (FFY MRIM) ¥860 %« * -

VTRwes 258 U—YYJ NyFU—o1q K Y1100 * * %

(2/\b—hrB/X 2f8AN)

JIN=YUZ RO [ @ k| FFy FOBERELLEDET
@ =1RERMK K=F4TV3v

AN—YUR MOERBIFEEZRDH. SLEILPHUSZETEATCHDENGDET,

2018.09

HEOLEROMEE. FPERLEETIHANDD T, JRMHEHLIGEEE BHRE) ([COE, RFEMIRISERICTTHERTEL.



YZ-2T Exploded View

Z2-118T

Z2-001BMT

N

Q

w©

& [0

=i

o |
N}

@

F‘

Z2-017T
Z2-206-8
ZC-S36

W
%
M

Z8-88312
Z2-206DM2 S

ZC-BH315

ZC-F310

ZC-BH310

ZC-N3P

Z2-002SPT

Z2-206-10

ZC-A36108B §
B2-300FU S

ZC-BH38

ZC-SS34
ZC-BH312

ZE-EOW
ZC-A36108B
72-206-12

PN S SC-540

SC-s40
24-201CLC

BB.105.2 § < ZC-A3610B

% Z2-200NT
BB-105-2 i& ?

ZC-F310

Z2-118FS

L @
BM-S162 (F) ,
Z2-201P BM-S172 (R) ‘.
Z2-S2FT (F)

Z2-S2RT (R)

Z2-84l

Z2-S4FT (F)
Z2-S4RT (R)

SD-TB65N Z2-S3

Z2-206DM2

e

" _RSS B2-300FL
‘ Ol
B2-009
ZC-F
p

NOSN z2-54AJ
d z2-s8T 3 z? 7 ze.415T10
Z2-008FT 7 \ ZC-N3P
ZC-F318 B2-009AF ' 10) O o > zeai4 YSFRST (F/R)
ZC-A36158

72-206-6
ZC-BH312
Z2-413DM
BM-415C ZC-BH38

! 72-4155H )
ZCBH314 {7} BB-105-2 Jo.50
2.010FT
ZC-BH36 o560
BB-105-2 =
ZC-A36108 z2-57T (g_’
72414 BVNAE DS



Z8-507

ZC-BH322
K 20537
sos O Z2-018T
26 N\ , ZC-N3P
> “ <>
fl - Q

B2-6708

%00

Z2-505T

B2-506
B2-501MR

B2-670P

B2-670C
S4-SG80D

By |
@ ZC-BH322
B2-508TS

ZC-BH310 ZC-BH38
ZC-F28TPH W

B2-670C
B2-670P

Z2-302T
Z2-303I

BM-4818 ~ 30

. o Z2-302CT
20537 Z2-304T
N
ZC-BH38

BB-1510

2-302CT
BB-105-2

Z2-303TA
BB-105-2

ZC-F310

ZC-BH312
@ —_  YS7B
/7 ZC-BH325 @ @
===
= ZC-BH322
Z2-300RM ﬁ

Z(C-SS310 S
AN N
= \“\\"
z2-118T 72-206-10 "
- f

ZC-A36308B

Z2-300RR4

Z2-001BT

Z2-206DM2

) SD-TB75N
B2-009AR
JeBH24 Z2-206DM2
<)

S$4-300BS
Z2-300RFT

i@ X 72.206-8
ZC-F38 ‘
eerors - ZC-A36308
) . 2
S4-300BS - Z2-415R
z2.s8T

Z2-830T

BB-135-2

S
f@
Z2-011R8T BM-N4F

SP-011H




AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

RCIJMODEL{CARS
S[IODELORRS

57D TS5 K YOKOMO

IIERFFHEKA R/C H— (SYFTY bO—ILA—) OFFIX—H—TY, ZORMIE. 2AFEFE. 2AKEFHE. I—0O v/ GEFIE,
ZUT R/C H—L—ADERIETHDIHFEFIEL—ATHER, 570 R/C A—YZ7ICERATNTLET,

HAett 33T T 120-0005 FRFPEILXEHE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552
BRSO 5~ 1285 - 130~ 178 (REEERA~S)





